FCC RADIO TEST REPORT

sPoRTON LAS. Report No. :FR461511
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
PEAK 74
00 00
B e et o 1 ! " SZ‘SWWWWWWMNMWW s L ey
B0 30
Peak
115 115
2 2284 23464 23652 23834 LU 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK 74 3m DRHI8-E_LEICB3ALIBEN 236712 HORIZONTAL
: RB:1080.080kHz VBl:3000. B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 138286 56.69 74.80 -23.31 37.98 27.80 8.43 32.67 10.03 118 188 PEAK 1 240200 182,02 =---=- ------ 89.13 27.88 8.46 32.68 10.83 116 168 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 525
1 Mwﬁ_m_m———m—m
B0 30
Avg.
115 115
2 2284 23464 23652 23834 LU 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg W dBwjn /e dB dl e/ d8 &8 6 de
1 1389.58 39.39 54.00 -14.61 26.59 27.00 8.44 32.67 10.03 118 108 AVERAGE 1 2402.00 100,64 ----n- ----m- §7.75 27.88 8.46 32.68 10.83 116 108 AVERAGE
TEL : 886-3-327-0868 Page Number C2-2 of 15

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

4
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT SISO
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
PEAK 74
00 00
52‘5wmwwmmmmmww~mm " 1 —— i SZ‘SMW
B0 30
Peak
115 115
2 2284 23464 23652 23834 LU 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 230712 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 236712 VERTICAL
: RB:1080.080kHz VBl:3000. B0BkHz SHT:Auto : RBlY:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1367.41 50.96 74.00 -23.04 36.09 27.10 8.4 32.66 10.03 108 210 PEAK 1 240200 101,82 ---nn =--me 83.93 27.88 8.46 32.68 10.83 108 210 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 525
1 MM
B0 30
Avg.
115 115
2 2284 23464 23652 23834 LU 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 138930 39.48 54.00 -14.60 26.68 27.00 8.44 32.67 10.03 108 210 AVERAGE 1 2402.00 100,58 ------ ------ §7.69 27.883 8.46 32.68 10.83 10@ 210 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-30f 15

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Horizontal Vertical
4 L&Yl (dBuVim) 4 L&Yl (dBuVim)
1225 1225
1050 o
815 815
PEAK 74 PEAK 74
00 700
55 AVG 54 s MG 54
i 1 M“WMWWW . MWW“‘ ot
T St
Peak s s
Avg. 115 1
3000 6000, 9000, 12000. 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CH2L-HY Site  : O3CH2L-HY
Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 230712 HORTZONTAL Condition: PEAK_74 3m DRHIS-E_LE2CB3ALBEN 239712 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B BV dB/m B A8 A8 m  deg Mz dBuV/m dBuV/n B BV dB/m B A8 B deg
1 4304.08 43.45 74.60 -30.55 32.32 3231 1226 3398 853 - - PEM 1 4804.08 42.87 74.60 -31.13 3174 3232 1126 3#B.98 0.3 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-40f 15




samaniae.  FCC RADIO TEST REPORT

Report No. :FR461511

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg. ] 7
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-50f 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

5
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK _CH19 2440MHz
ANT SISO
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 4
75 i75
PEAK 74
00 00
528 l T 1 SZ‘SWWWMMMWWW” . et
B0 30
Peak
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK 74 3m DRHI8-E_LEICB3ALIBEN 236712 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1362.65 56.20 74.00 -23.80 37.3 27.10 8.39 32.65 10.03 1e@ 112 PEAK 1 2440.00 10121 =--mn =--me 83.45 26,9 8.53 32.7¢ 10.83 10@ 112 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 525
1 MW
B0 30
Avg.
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000

Frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto

Frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
: RBl¥:1080.080kHz VB:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 136925 39.11 54.00 -14.89 26.24 27.10 8.40 32.66 10.03 108 112 AVERAGE 1 2040.00 99.97 =--emn -eoeee §7.21 26,9 8.5 3278 10.83 108 112 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-6 of 15

FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR461511

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00
52, \“mwu A b " i "
30
Peak Blank
LE
44 A 2464, T8, 2488 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 24%8.32 50.68 74.60 -23.40 37.77 26.% 8.64 32.74 10.03 188 112 PEAK
" Level (dBuVim)
1225
10
815
00 \
\ AVG_BE 54
L
. 1
30
Avg. Blank
LE
44 A 2464, T8, 2488 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 249178 39.45 54.60 -14.55 26.62 26,9 8.63 32.73 10.03 108 112 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-70f 15

FAX: 886-3-327-0855



somonias.  FCC RADIO TEST REPORT Report No. :FR461511

Mode Band Edge - L

2400-2483.5_Bluetooth-LE_GSFK _CH19_2440MHz

ANT SISO
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
PEAK T4
0.0 700
5281 o —— ; .. " i SZ‘SM " ML,
30 30
Peak
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 236712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBlY:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 131429 56.48 74.00 -23.60 37.65 27.84 8.30 32.62 10.03 182 204 PEAK 1 2440.00 102,15 =--mn ---mn 89.39 26,9 8.5 3276 10.83 182 204 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
70,0 700
AVG_54
525 525
1 [ R B e ]
30 kL1
Avg.
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 1367.20 39.18 54.00 -14.9 26.23 27.10 8.4 32.66 10.03 102 204 AVERAGE 1 2440.00 100,80 ------ ------ 83.04 26,9 8.53 3278 10.83 102 204 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-80f 15

FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR461511

Pol. Vertical Fundamental

Lesel (dBuVim)

14
14l)

75
\ PEAK_BE 74

70

a

Blank
1.

Peak

2440 245 2464, T6, 2488, 2500
Frequency (MHz)

Site © B3CH21-HY
Condition: PEAK BE 74 3m DRH1B-E_LE2CA3ALBEN 230712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 248997 56.52 74.00 -23.48 37.78 26.9 8.62 32.73 10.03 182 204 PEAK

. - Lovel dBubim)

4
14l)

875
70 \

\ AVG_BE 54
52!

Avg. Blank
11!

2440 245 2464, T6, 2488, 2500
Frequency (MHz)

Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CB3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 149946 39.48 54.80 -14.57 26.65 26.99 8.64 32.74 10.03 102 204 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-90of 15



samaniae.  FCC RADIO TEST REPORT Report No. :FR461511

Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
@ 2 AVG_54) @ 2 AVG_54
J e . b e
(WL Lt sttt WM.«:-]WW " "
11l i
Peak o &
17.5 1.
Avg.
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK 74 3m DRHIB-E_LE2CB3ALBEN_230712 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3ALBEN_230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 438000 43.91 74.00 -30.89 32,58 3256 12.26 3397 048 - -- PEAK 1 4380.00 44.47 74.00 -29.33 3B.14 3056 1,26 397 o8 - -- PEAK
1 730.00 54.66 74.60 -19.34 33.52 37.00 15.12 36.42 0.4 400 302 PEAC 2 730.00 54.44 74.00 -19.56 38.30 37.00 15.12 36.42 0.4 101 336 PEAK
3 730.00 45,99 54.60 -8.81 29.85 37.00 15.12 36.42 0.4 480 302 AVERAGE 3 730.00 45.59 54.00 -B.41 29.45 37.80 15.12 36.42 0.4 101 335 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-10 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Horizontal Vertical
1 49th\rellldml\mn] 0 Level (dBuVim)
128 1225
LIk Lk
10.6G 00 100
MG 54 MG 54
~18G 528 !
Avg. i e kil
115 i
10600 12080, 13560, 1 16520, 18000 10500 12080, 13560, 1 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-11 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
875 875
PEAK_BE 74 PEAK T4
70,0 700
\‘
2. Mioaril i . " o 2. " P | A it
Hrbasnibthngnrmen
3.0 3540
Peak
i i
2480 2484, 2488, 2492, 249 2600 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICB3ALBEN 238712 HORIZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148357 54.87 74.00 -19.13 4206 26.9 8.61 32.73 10.03 108 185 PEAK 1 2480.00 10116 ----=- ------ 83.36 26,9 8.60 32.73 10.83 108 185 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 875
0.0 700
AVG_BE 54 AVG 54
52! 1 52!
o I
50 34 Selsss el
Avg.
i i
2480 2484, 2488, 2492, 249 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148357 45.71 54.80 -8.29 3298 26.9 8.61 32.73 10.03 108 185 AVERAGE 1 2460.00 99.80 ------ ------ 87.08 26.9 8.66 32.73 10.83 1@ 185 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-12 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 1 1
Iﬂ.‘—\ 875
PEAK_BE 74 PEAK T4
0.0 700
\\\1
5! LR Y TR TP Y0 O Y i , 52" [P USRS o .
3.0 3540
Peak
i i
2480 2484, 2488, 2492, 24%. 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 236712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 18377 55.22 74.00 -18.76 42.41 26.9 8.61 32.73 10.03 108 208 PEAK 1 2460.00 102,41 =--mn ---me 89.61 26,9 8.66 32.73 10.83 10@ 208 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
875 875
70,0 700
AVG_BE 54 AVG_54)
52! 1 52!
e e
50 34 s S
Avg.
i i
2480 2484, 2488, 2492, 249 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148357 46.28 54.80 -7.71 33.47 16.9 8.61 32.73 10.03 108 208 AVERAGE 1 2480.00 10112 ---mn --ome 83.32 26,9 8.60 32.73 10.83 1@ 208 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-13 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Horizontal Vertical
1 45Ltzvt%l{dﬂu\llln) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
5. - AVG_54 2. AVG_54
7 1 bttt = BT 1 -, fotemn it
TR L |yt
11l i
Peak o &
17.5 .
Avg.
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIL-HY Site @ Q3CHIL-HY
Condition: PEAK 74 3m DRHIB-E_LE2CB3ALBEN_230712 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3ALBEN_230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg
1 496000 45.25 74.60 -28.75 33.B3 370 1226 3397 043 - -- PEAK
1 744000 52.75 74.00 -21.25 36.68 36.90 15.25 36.49 @.41 298 57 PEAC
3 7A40.00 43.08 54.00 -19.92 27.81 36.96 15.25 36.49 @.41 298 57 AVERAGE

Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 4960.08 44.87 74.00 -29.13 345 370 12,26 37 o043 - -- PEAK
2 THp.0 52.81 74.00 -21.19 36.74 36.90 15.25 36.43 .41 398 335 PEAK
3 TMpee 42.77 5480 -11.23 2670 36.90 15.25 36.49 041 398 335 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-14 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg. kil kil
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-150of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

<SKU 1> <125kbps>

Cl.Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 7 2400-2483.5 SISO Bluetooth-LE_GSFK 00 2402 125kbps - -
Mode 8 2400-2483.5 SISO Bluetooth-LE_GSFK 19 2440 125kbps - -
Mode 9 2400-2483.5 SISO Bluetooth-LE_GSFK 39 2480 125kbps - -
C2.Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GSFK | 00 | 2310.00 39.31 54.00 -14.69 \% Avg. Pass - Band Edge
7
Bluetooth-LE_GSFK | 00 | 4804.00 43.58 74.00 -30.42 \Y, Peak | Pass - Harmonic
Bluetooth-LE_GSFK | 19 | 2492.38 39.48 54.00 -14.52 H Avg. Pass - Band Edge
8
Bluetooth-LE_GSFK | 19 | 7320.00 47.42 54.00 -6.58 \Y, Avg. Pass - Harmonic
Bluetooth-LE_GSFK | 39 | 2483.52 42.27 54.00 -11.73 \% Avg. Pass - Band Edge
9
Bluetooth-LE_GSFK | 39 | 7440.00 43.95 54.00 -10.05 H Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C3-10f 15

FAX :

886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

7
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT SISO
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
PEAK 74
00 00
528 ! 525 ;
o e ; ; " bl b
e
B0 30
Peak
115 115
2 2284 23464 23652 23834 LU 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK 74 3m DRHI8-E_LEICB3ALIBEN 236712 HORIZONTAL
: RB:1080.080kHz VBl:3000. B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 138231 56.32 74.00 -23.68 37.53 27.80 8.43 32.67 10.03 3@ 23 PEAK 1 240200 9038 ----mn ----ee 7149 17.88 8.46 32.68 10.83 0@ 23 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
e
5 e
Avg.
115 115
2 284 23464 23652 23834 LU 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1370.86 39.08 54.00 -14.97 26.21 27.10 8.40 32.66 10.03 308 23 AVERAGE 1 240200 B89.70 ------ ----me 76.81 27.88 8.46 32.68 10.83 0@ 23 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-20f 15

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR461511

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 875
f PEAK T4
0.0 j 700
52! " : 1y AT i » " A. it bt
3.0 3540
Peak
i i
30 23284 2652 23036 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 236712 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 D139 56.47 74.80 -23.53 37.72 7.4 8.3 32.62 10.03 408 336 PEAK 1 240200 92,36 =--m- ----m- 79.47 27.68 B8.46 32.68 10.63 400 336 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 875
70,0 { 700
} AVG_54)
52! 52!
] ]
e
30 3540
Avg.
i i
2310 23284 26652 23036 240 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 VERTICAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1360 39.31 54.00 -14.69 26.61 27.00 8.29 32.62 10.03 408 336 AVERAGE 1 240200 9169 ----mn --oee 78.89 27.68 B8.46 32.68 10.63 400 336 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-30f 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Horizontal Vertical
4 L&Yl (dBuVim) 4 L&Yl (dBuVim)
1225 1225
1050 o
815 815
PEAK 74 PEAK 74
00 700
s VG 54 s VG 54
| WMWM i an WMM impatraeasri i
b
Peak JE.L‘W .‘.E.VW
Avg. 115 1
3000 6000, 9000, 12000. 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CH2L-HY Site  : O3CH2L-HY
Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 230712 HORTZONTAL Condition: PEAK_74 3m DRHIS-E_LE2CB3ALBEN 239712 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B BV dB/m B A8 A8 m  deg Mz dBuV/m dBuV/n B BV dB/m B A8 B deg
1 4304.08 43.51 74.60 -30.49 32.38 3231 1226 33.98 @53 - - PEM 1 4804.08 43.50 74.00 -38.42 3245 3232 1126 #B.98 0.3 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-40f 15




samaniae.  FCC RADIO TEST REPORT

Report No. :FR461511

Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
Avg. bl %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-50f 15

FAX: 886-3-327-0855



somonias.  FCC RADIO TEST REPORT

Report No. :FR461511

8
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK _CH19 2440MHz
ANT SISO
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 4
875 815
PEAK T4
0.0 700
e iy ! 1 : . o SZ‘SMWMMWWW“M A A
30 30
Peak
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK 74 3m DRHI8-E_LEICB3ALIBEN 236712 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 135836 56.98 74.00 -23.10 36.06 27.88 8.38 32.65 10.03 108 188 PEAK 1 2440.00 101,66 ------ ------ 3.9 269 8.53 3278 10.83 10@ 188 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
70,0 700
AVG_54
525 525
1 MW
30 kL1
Avg.
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 1378.45 39.13 54.00 -14.87 26.25 27.10 8.41 32.66 10.03 108 108 AVERAGE 1 2440.00 10103 ----mn ----m- 83.27 26,9 8.5 3278 10.83 1@ 108 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-6 of 15



samaniae.  FCC RADIO TEST REPORT Report No. :FR461511

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00 \‘
i; ; ” i P e —
30
Peak Blank
LE
44 45 2464, T8, 2488 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2453.92 50.89 74.60 -23.11 36.88 26.9 8.6 32.73 10.03 108 188 PEAK
" Level (dBuVim)
1225
10
815
00 \
\ AVG_BE 54
L
\_ 1
30
Avg. Blank
LE
44 45 2464, T8, 2488 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 249238 39.48 54.60 -14.52 26.66 26,99 8.63 32.74 10.03 108 168 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-70f 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 1 1
875 875
J PEAK T4
0.0 [ 700
8! " A ‘ PR it 52! » ) R Uil ER
350 3540
Peak
i i
30 2336, 2362, 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 236712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 137858 56.64 74.80 -23.36 37.77 17.89 8.41 32.66 10.03 103 207 PEAK 1 2440.00 102,30 =----- ------ 89.54 26,9 8.53 3276 10.83 183 207 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 4
875 875
70,0 I 700
H AVG_54)
52! 52!
1 - —
50 34 e T
Avg.
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138891 39.13 54.00 -14.87 26.33 27.00 8.4 32.67 10.03 103 207 AVERAGE 1 2440.00 101,65 ----mn ----m- 83.89 26,9 8.53 3278 10.83 103 207 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C3-80f 15




samaniae.  FCC RADIO TEST REPORT Report No. :FR461511

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00
30
Peak Blank
LE
44 A 2464, T8, 2488 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 249394 5071 74.60 -23.29 37.89 26.% 8.63 32.74 10.03 183 267 PEAK
" Level (dBuVim)
1225
10
815
00 \
\ AVG_BE 54
L
\ 1
30
Avg. Blank
LE
44 45 2464, T8, 2488 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 249856 39.46 54.60 -14.54 26.63 26,9 8.64 32.74 18.03 103 267 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-90of 15

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR461511

Pol. Horizontal Vertical
1 MLmI{dMWm) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
2 AYG 54 2 AYG 54
w5 = T 2 i -
WJJ”WW L i
11l i
Peak o &
17.5 1.
Avg.
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK 74 3m DRHIB-E_LE2CB3ALBEN_230712 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3ALBEN_230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 438000 43.23 74.00 -30.77 3199 3256 12.26 3397 048 - -- PEAK 1 4380.00 44.48 74.00 -20.60 33.67 3256 12.26 397 o8 - -- PEAK
1 73000 54.24 74060 -19.76 38.10 37.00 15.12 36.42 6.4 1@ 97 PEAC 2 730.08 55.13 74.00 -18.87 38.99 37.00 15.12 36.42 0.4 397 326 PEAK
3732000 46.93 54.60 -7.87 30.79 7.0 15.12 36.42 0.4 182 97 AVERAGE 373000 47.42 5480 -6.58 3128 37.80 15.12 36.42 0.4 397 326 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-10 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol.

Horizontal Vertical
1 49Lﬁ\fﬂll{dﬂu\r!ln) 0 Level(dBuVim)
145 1825
B15 B4
10.6G 00 100
AVG 54 AVG 54
~18G 528 !
Avg. ] ] -
113 i
10600 12080, 13560, 1 16520, 18000 10600 12080, 13560, 1 16520, 19000
Frequency (WHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-11 of 15

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. :FR461511
9
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_ 2480MHz
ANT SISO
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 4
75 i75
PEAK_BE 74 PEAK 74
00 00
a5 LS M S — A B ——————
B0 30
Peak
115 115
2480 244, 2488, 19, 249, 2500 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK 74 3m DRHI8-E_LEICB3ALIBEN 236712 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 148447 52,28 74.00 -21.80 39.39 26.9 8.61 32.73 10.03 108 182 PEAK 1 2480.00 101,22 ----mn ---me 83.42 26,9 8.60 32.73 10.83 10@ 162 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_BE 54 AVG_54
525 525
1 R PR R
5 T
Avg.
115 115
2480 244, 2488, 19, 249, 2500 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 148357 4197 54.00 -12.03 29.16 26.9 8.61 32.73 10.03 108 102 AVERAGE 1 2480.00 100,55 ------ ------ §7.75 26.9 8.66 32.73 10.83 1@ 162 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-12 of 15

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 1 1
Iﬂ.“\ 875
\ PEAK_BE 74 PEAK T4
0.0 700
1 W
350 3540
Peak
i i
2480 2484, 2488, 2492, 249 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 236712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148424 53,14 74.00 -20.86 40.33 26.9 8.61 32.73 10.03 108 210 PEAK 1 2480.00 102,53 =--nn ---mn 89.73 26,9 8.60 32.73 10.83 108 210 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
875 875
0.0 \ 700
AVG_BE 54 AVG 54
52! 52!
L_‘_‘_ NS SRS
50 34 —
Avg.
i i
2480 2484, 2488, 2492, 249 2600 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148357 4227 54.80 -11.73 29.46 26.99 8.61 32.73 10.03 108 210 AVERAGE 1 2480.00 10186 ------ ------ 89.66 26,9 8.60 32.73 10.83 1@ 210 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLtzveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
AVG_54) AVG_54
3 [T . Sy e 2 1 MMMWMWM
st N et
A () i
Peak o &
17.5 1.
Avg.
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK 74 3m DRHIB-E_LE2CB3ALBEN_230712 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3ALBEN_230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 496000 45.84 74.60 -28.16 .42 370 1226 397 043 - -- PEAK 1 4960.08 45.18 74.00 -28.82 33.76 .70 1226 397 o4 - -- PEAK
1 744000 52.57 74.00 -21.43 36.50 36.90 15.25 36.49 @.41 297 57 PEAK 2 THp.00 52.47 74.00 -21.53 36.40 36.90 15.25 36.43 041 399 335 PEAK
3 7A40.00 43.95 54.00 -10.85 27.88 36.96 15.25 36.49 @.41 297 57 AVERAGE 3 TM0.00 43.60 54.00 -18.40 2753 36.90 15.25 36.49 041 399 335 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-14 of 15
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Pol.

Horizontal Vertical
1 49meh[ﬂﬂu\ﬂln] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
- g i = [ —r=a
Avg. 5 ]
115 Ik
10600 12080, 13560, | 16520, 18000 10600 12080, 13560, 1 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C3-150of 15

FAX: 886-3-327-0855
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Report No. :FR461511

<SKU 1> <500kbps>

Cl.Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 10 2400-2483.5 SISO Bluetooth-LE_GSFK 00 2402 500kbps - -
Mode 11 2400-2483.5 SISO Bluetooth-LE_GSFK 19 2440 500kbps - -
Mode 12 2400-2483.5 SISO Bluetooth-LE_GSFK 39 2480 500kbps - -
C2.Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GSFK | 00 | 2389.58 39.60 54.00 -14.40 Y, Avg. Pass - | Band Edge
10
Bluetooth-LE_GSFK | 00 | 4804.00 44.11 74.00 -29.89 H Peak | Pass - Harmonic
Bluetooth-LE_GSFK | 19 | 2498.38 39.42 54.00 -14.58 H Avg. Pass - Band Edge
11
Bluetooth-LE_GSFK | 19 | 7320.00 47.42 54.00 -6.58 \Y, Avg. Pass - Harmonic
Bluetooth-LE_GSFK | 39 | 2483.52 42.23 54.00 -11.77 \% Avg. Pass - Band Edge
12
Bluetooth-LE_GSFK | 39 | 7440.00 43.78 54.00 -10.22 H Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C4-10f 15

FAX : 886-3-327-0855




somonias.  FCC RADIO TEST REPORT Report No. :FR461511

10

Mode Band Edge

2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz

ANT SISO
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
PEAK T4
0.0 700
i e ! WK ‘ " " SZ‘SWMMWMWMW" bt .
30 30
Peak
115 115
230 23284 23468 2652 23036 240 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK 74 3m DRHI8-E_LEICB3ALIBEN 236712 HORIZONTAL
: RB:1080.080kHz VBl:3000. B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 135001 56.56 74.00 -23.44 37.81 27.80 8.37 32.65 10.03 108 39 PEAK 1 240200 94,92 --eeme -eoeee 62.63 27.83 8.46 32.68 10.83 1@ 39 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
30 30
Avg.
115 115
230 23284 23468 2652 23036 240 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 1367.04 39.23 54.00 -14.77 26.36 27.10 8.4 32.66 10.03 108 39 AVERAGE 1 240200 9435 -meemm woeeee 6l.46 27.88 8.46 32.68 10.83 1@ 39 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-2 0f 15

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

10
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT SISO
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
PEAK 74
00 00
! |ttt sl
58 ot " " Py YR SZ‘SM
B0 30
Peak
115 115
2 2284 23464 23652 23834 LU 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 230712 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 236712 VERTICAL
: RB:1080.080kHz VBl:3000. B0BkHz SHT:Auto : RBlY:1080.080kHz VEH:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1366.83 56.54 74.00 -23.46 37.67 27.10 8.4 32.66 10.03 308 341 PEAK 1 240200 9292 =--mm -eeeee 80.63 27.83 8.46 32.68 10.83 0@ 341 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1 Mw
B0 30
Avg.
115 115
2 2284 23464 23652 23834 LU 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO3ALSEN 230712 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.58 39.60 54.00 -14.40 26.58 27.00 8.44 32.67 10.03 308 341 AVERAGE 1 240200 92,36 =--m- ----m- 79.47 7.8 8.46 32.68 10.83 308 341 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-30f 15
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Report No. :FR461511

Pol.

Horizontal Vertical
4 L&Yl (dBuVim) 4 L&Yl (dBuVim)
1225 1225
1050 o
815 815
PEAK 74 PEAK 74
00 700
55 AVG_54 s MG 54
3 T i et | o e e
it bt
Peak s P a
Avg. 115 1
3000 6000, 9000, 12000. 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site : @3CH2L-HY Site  : O3CH2L-HY
Condition: PEAK 74 3m DRH18-E_LE2CA3ALBEN 230712 HORTZONTAL Condition: PEAK_74 3m DRHIS-E_LE2CB3ALBEN 239712 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B BV dB/m B A8 A8 m  deg Mz dBuV/m dBuV/n B BV dB/m B A8 B deg
1 43a4.08 44.11 74.60 -19.89 32.98 3231 12.26 33.98 @59 - - PEMK 1 4804.08 43.60 74.00 -38.34 3253 3232 1126 3#B.98 0.3 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-4 of 15
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Pol.

Horizontal Vertical
1 49Le\relllmnmn] " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
- T e L s e ——
Avg. bl %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-50f 15

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. :FR461511

Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GSFK _CH19 2440MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
PEAK T4
0.0 700
525 - . ‘"1 " PR S o 525 WMWMWWWWWW
N 1, i 4-
30 30
Peak
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL Condition: PEAK 74 3m DRHI8-E_LEICB3ALIBEN 236712 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 136434 50.75 74.80 -23.25 37.89 27.10 8.39 32.66 10.03 108 96 PEAK 1 2040.00 9925 ----mn -eoeee 86.49 26,9 8.53 3276 10.83 1@ 9 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
70,0 700
AVG_54
525 525
{ MM
30 30
Avg.
115 115
230 2336, 2362, 2388, 14, 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH21-HY Site : B3CH2I-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 138917 39.28 54.00 -14.77 26.48 27.00 8.4 32.67 10.03 108 96 AVERAGE 1 2040.00 98,67 =---mn ----me 85.91 26,9 8.5 3278 10.83 108 96 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C4-6 of 15
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00
30
Peak Blank
LE
44 45 2464, T8, 2488 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 24%4.96 50.43 74.60 -23.57 37.61 26.9 8.63 32.74 18.03 188 96 PEAK
" Level (dBuVim)
1225
10
815
00 \
\ AVG_BE 54
L
. 1
i B
Avg. Blank
LE
44 45 2464, T8, 248 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 249838 39.42 54.60 -14.58 26.59 26,9 8.64 32.74 18.03 188 96 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-7 of 15

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR461511

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
1
875 875
/ PEAK T4
0.0 700
1 )
Lk A ibehinyg o i - it - J 5. o ) P P i
Lot bttty +
350 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICA3ALBEN 236712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 DBBLIL 56.34 74.00 -23.66 37.55 27.80 8.43 32.67 10.03 108 96 PEAK 1 2040.00 9291 ---mm -eoeee 89.15 26,9 8.53 32.7¢ 10.83 1@ 9 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
1
875 875
70,0 700
J AVG_54)
52! 52!
1 B I
50 34 s
Avg.
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + @3CHZI-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CA3ALSEN 230712 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto + RBN: 1060.060kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1369.50 39.24 54.00 -14.76 26.37 27.10 8.4 32.66 10.03 108 96 AVERAGE 1 204000 92,34 =--emn -eeeee 79.58 26,9 8.53 3170 19.63 109 95 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C4-80f 15
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00
30
Peak Blank
LE
44 A 2464, T8, 2488 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 24%.46 50.21 74.60 -23.79 37.39 26.9% 8.62 32.73 10.03 188 96 PEAK
" Level (dBuVim)
1225
10
815
00 \
\ AVG_BE 54
T
30
Avg. Blank
LE
44 A 2464, T8, 248 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2499.82 39.35 54.60 -14.85 26.52 26.9 8.64 32.74 18.03 108 96 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-9 of 15
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Pol. Horizontal Vertical
1 45Level{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
. AYG 54 . 2 AYG 54
7 ey i R R e e
WMW”W - - 1 M bbb g
11l i
Peak o &
17.5 1.
Avg.
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK 74 3m DRHIB-E_LE2CB3ALBEN_230712 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3ALBEN_230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 4380.00 43.34 74.00 -30.66 32,81 32.56 12.26 33.97 @48 - -- PEAK 1 4380.00 44.63 74.00 -20.37 33.30 356 1,26 397 48 - -- PEAK
1 73000 53.47 7460 -20.53 37.33 37.00 15.12 36.42 6.4 180 83 PEAK 2 730.00 54.98 74.00 -19.02 38.84 37.00 15.12 36.42 0.4 400 326 PEAK
3 730.00 47.01 54.60 -6.99 30.87 37.08 15.12 36.42 6.4 180 83 AVERAGE 373000 47.42 5480 -6.58 3128 37.80 15.12 36.42 0.4 408 326 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-10 of 15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 49th\rellldml\mn] 0 Level (dBuVim)
128 1225
LIk Lk
10.6G 00 100
MG 54 MG 54
~18G 528 !
Avg. bl %0
115 fl.
10600 12080, 13560, 15040, 16520, 18000 10500 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C4-11 of 15

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
Iﬂ.:\
\ PEAK BE 74
00
5! R s e P T e
30
Peak Blank
LE
480 484, 2488 19 2% 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 HORTZONTAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 248374 53.28 74.60 -20.72 40.47 26,9 8.61 32.73 10.03 108 163 PEAK
" Level (dBuVim)
1225
10
815
00 \
AVG_BE 54
L
1-\_
30
Avg. Blank
LE
480 2484, 2488 19 2% 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CA3ALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245352 42.18 54.60 -11.82 29.37 26,9 8.6 32.73 18.05 108 163 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-12 of 15

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“\
\ PEAK BE 74
00
i; o v P ;
30
Peak Blank
LE
480 2484, 2488 19 2% 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA3ALBEN 23712 VERTICAL
+ RBW: 1000, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245812 52.22 74.60 -21.76 39.41 26.% 8.6 32.73 10.03 1ol 267 PEAK
" Level (dBuVim)
1225
10
815
00 \
AVG_BE 54
L
1-\_
30
Avg. Blank
LE
480 2484, 2488 19 2% 2500
Frequency (MHz)
Site © B3CH21-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCA3ALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 248352 42.23 54.60 -11.77 29.42 26.9% 8.6 32.73 18.05 101 267 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-13 of 15

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
AVG_54) AVG_54
525 7 - oot 52, 1 [T P— e T
S WWW
11l i
Peak o &
17.5 1.
Avg.
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK 74 3m DRHIB-E_LE2CB3ALBEN_230712 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3ALBEN_230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 496000 44.85 74.60 -20.15 33.43 370 1.6 3397 043 - -- PEAK 1 4960.00 44.21 74.00 -29.79 .79 .70 12,26 37 o4 - -- PEAK
1 744000 51.32 74.60 -22.63 35.25 36.90 15.25 36.49 G@.41 180 72 PEAC 2 THp.00 5148 74.00 -22.52 35.41 36.90 15.25 36.43 .41 408 329 PEAK
3 7A40.00 4373 54,00 -10.22 27.71 36.96 15.25 36.49 @.41 180 72 AVERAGE 3 TMp.00 43.26 54.00 -18.74 27.19 36.90 15.25 36.49 0.41 408 329 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-14 of 15

FAX: 886-3-327-0855
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Pol.

Horizontal Vertical
1 49Le\relllmnmn) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
[ IR ETRY T — s e e e —
Avg. bl %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C4-15 of 15

FAX: 886-3-327-0855
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<SKU 2> <1Mbps>

Cl.Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 | 2400-2483.5 SISO Bluetooth-LE_GSFK 19 worst 1Mbps - -
Mode 2 = 2400-2483.5 SISO Bluetooth-LE_GSFK 19 worst 1Mbps - SHF
Mode 3 = 2400-2483.5 SISO Bluetooth-LE_GSFK 19 worst 1Mbps - LF
C2.Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) (dBuV/m) | (dB) Avg.
Bluetooth-LE_GSFK | 19 = 2493.46 39.55 54.00 -14.45 Y, Avg.  Pass - | Band Edge
1
Bluetooth-LE_GSFK | 19 | 7320.00 45.41 54.00 -8.59 \Y Avg. Pass - Harmonic
2 SHF 19 | 22728.00 40.86 74.00 -33.14 H Peak = Pass - SHF
3 LF 19 527.61 43.44 46.00 -2.56 H Peak Pass - LF
TEL : 886-3-327-0868 Page Number : C5-10f5

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 45Ltmal{dB!lWln) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK_74] PEAK 74
00 704
@ AVG_54) @ 2 AVG_54
| T et oAU i bt T
Ly o Ji gt ] WWLWW awianty
11l i
Peak o &
17.5 .
Avg.
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK 74 3m DRHIB-E_LE2CB3ALBEN_230712 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CA3ALBEN_230712 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 4380.00 43.64 74,00 -30.36 32,31 3256 1226 397 048 - -- PEAK 1 4380.00 43.37 74.00 -30.63 3284 3256 1226 3[97 48 - -- PEAK

1 73000 53.25 74.60 -20.75 3711 37.00 15.12 36.42 6.4 112 B4 PEAC

3 73000 45.14 5460 -8.86 29.80 37.00 15.12 36.42 0.4 112 B4 AVERAGE

2 730.08 54.32 74.00 -19.68 38,13 37.00 15.12 36.42 0.4 105 33 PEAK
3 73000 45.41 5480 -B.59 29.27 37.80 15.12 36.42 0.4 105 334 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C5-20f5
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Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
Avg. [ — kil
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG 54 3n DRHLG-E_LEDR3ALAEN 236712 HORTZONTAL Condition: AVG 54 3n DRH1A-E_LEDCH3LEEN 236712 VERTICAL
TEL : 886-3-327-0868 Page Number : C5-30f5

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 MLmumvnn) " Level (dBuVim)
1225 1225
1050 o
815 815
PEAK 74 PEAK 74
00 700
VG 54 VG 54
525 525
1
e ) e Aot " R S PRRTTRY SATI W pP | i iy
Peak
175 f.
18000 19400, 20800, 2270, 23600, 25000 18000 19400, 20800, 22700, 23600, 25000
Frequency (MHz) Frequency (MHz)
Site : 03CH2L-HY Site  : O3CH2L-HY
Condition: PEAK 74 1n BBHAS17 1223 230718 HORIZONTAL Condition: PEAK 74 Im BBHA9L7 1223 230718 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B BV dB/m B A8 A8 m  deg Mz dBuV/m dBuV/n B BV dB/m B A8 B deg
1 20726.00 48.86 74.80 -33.14 44.45 391 27.39 6835 -9.54 - - PEMK 1 19163.73 4@.39 74.80 -33.61 49.99 38.59 24.95 63.68 -9.54 - - PEAK
TEL : 886-3-327-0868 Page Number : C5-40f5

FAX: 886-3-327-0855
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Mode

LF

2400-2483.5_Bluetooth-LE_GSFK _CH19_2440MHz

ANT

Pol.

Horizontal

SISO

Vertical

gglevel (dBuVim)

Level (dBuV/m)

70.0) 700
60.0) 60.0
34 ap ap
50.0) 2 50.0 4
400 00— 1 H 7
7
30.0 30.0
200 200
QP/ 10,0 10.0
30 224 418, 612, 806. 1000 30 224, 418, 612, 806, 1000
Frequency (MHz) Frequency (MHz)
Peak site : B3CH21-HY site ¢ @3CH21-HY
Condition: QP 3m LF_63303&601 231015 HORIZONTAL Condition: QP 3m LF 633038081 231615 VERTICAL
rode Mode 7
Setting setting
Plane Plane
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBUV/m dBuV/m B dBuv  dB/m ] dB B cn  deg dBuV/m dBuV/m dBv  ds/m B ] s cn  deg
1 211.39 4.2 43.50 -3.30 55.33 15.84 2.48 32.72 .07 -- -- Peak 39.75 43.58 54.87 15.88 2.44 32.71 @.47 - -- Peak
2 287.85 46.71 46.80 @.71 57.55 18.95 2.99 32.77 ©.08 -- -- Peak 41.33 46.080 56.25 15.28 2.52 32.72 @.88 - -- Peak
3 382.57 50.95 46.88 4.95 61.45 19.24 2.98 32.73 ©.@6 -- -- Peak 43.84 46.00 53.97 19.52 3.6 32.79 @.88 - -- Peak
4 316.15 50.75 46.80 4.78 6L.02 19.43 3.e4 32.79 0.8 -- -- Peak 47.89  46.80 54.89 22.96 3.63 32.89 .18 - - Peak
5  332.64 45.01 46.00 -0.99 54.79 19.82 3.11 32.80 0.09 -- -- Peak 44.09 46.00 49.93 23.23 3.69 32,91 0.15 - - Peak
6 527.61 43.44 46.08 -2.56 48.17 24.86 3.94 32.97 0.24 - -- Peak 39.87 46.00 42.27 26.34  4.06 33.00 @.20 - -- Peak
7 947.62 34.32 46.80 -11.68 29.52 30.99 5.25 31.66 0.22 -- -- Peak 38.16 46.00 35.97 29.06 5.14 32.15 .14 - - Peak
goLeve! (dBuvim) goLevel [@Buvim)
70.0) 700
60.0) 600
apP ap
34
50.0) 3l 500 3 4
a0 —I V 00—
300 s 300 )
Disable 200 20
10,0 100
RF 30 224 8 612 806, 1000 30 224. 418, 612 806, 1000
Frequency (MHz) Frequency (MHz)
F H site 63CH21-HY site @3CH21-HY
unction Condition: QP 3m LF_633038001_231615 HORIZONTAL Condition: QF 3m LF_633034801_231615 VERTICAL
Hode rode
Setting setting
Plane Plane
Limit Read  Ant Cable Preawp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m ds ~dsuv  ds/m  db ds db cn  deg MHz dBuV/m dBuV/m  dB  dBuv  dB/m  db CE] ] m  deg
1 212.35 42.13 43.56 -1.37 57.20 15.81 2.5 32.62 0.66 - -~ Peak 1 187.14 40.46 43.56 -3.16 55.73 14.86 2.35 32.62 0.88 - - Ppeak
2 287.65 45.69 46.00 -0.91 55.30 15.95 2.90 32.63 0.67 - -- Peak 2 219.15 42.52 45.60 -3.48 57.35 15.20 2.52 32.62 0.87 - -- Peak
3 298.69 50.55 46.08 4.55 60.98 19.15 2.95 32.63 0.86 - -- Peak 3 315.15 45.82 46.60 -0.18 55.93 19.43 3.04 32.65 0.07 - -- Peak
4 319.86 49.84 46.60 3.54 59.85 19.50 3.05 32.66 .67 - -- Peak 4 447.10 47.41 46.88 1.41 53.53 22.96 3.63 32.86 0.89 - -- Peak
5 330.70 46.28 46.00 .25 56.01 19.76 3.1l 32.67 ©.67 - -- Peak 5 462.62 46.47 45.00 0.47 52.29 23.23 3.69 32.51 0.67 - -- Peak

Remark: Horizontal #1, #2, #3, #4, #5 and Vertical #1. #2 #3, #4, #5 are Electromagnetic Interference

Signals, not Intentional Radiator. The manufacturer declares that signal complies with ANSI C63.4

requirement can be ignored.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Appendix D. Duty Cycle Plots

Duty

NG Cycle(%)

T(us) 1/T(kHz) VBW Setting

Bluetooth - LE for 1Mbps 100.00

10Hz

Bluetooth - LE for 2Mbps 100.00

10Hz

Bluetooth - LE for 125kbps 100.00

10Hz

Bluetooth - LE for 500kbps 100.00

10Hz

Bluetooth - LE for 1Mbps
{3 Marker

Sllen 2045 PNO: Fast st Ty Powor (R4S

[Select Marker
Gate: OF Avgiioid: 11 w

W Gan Low g Free Run Marker 1

i Track O PpPpP

Ref Level 116.99 dBuV

#Video BW 8.0 MHz Span 0 Hz.
Sweep 20.0 ms (1001 ps})

Ph-Pk Search

Mir—Ref Lvi

Cantinuous Peak
Oon

Countes

Function  Function Width _ Funciion Value

Bluetooth - LE for 2Mbps
T +
KEYSIGHT

Saflen 1045 PNO: Fast st Ty Powor (R4S
Off AvglHold: 111
W Gain'Low g Free Run

Sig Trasck. OF

Ref Level 106.99 dByV

Marker
Function
Marker—

#Video BW 8.0 MHz Span 0 Hz.
Sweep 30.0 ms (1001 pts})

Function  Function Width _ Functio

fol Warker

Marker 1

v Type
Aol

Ref Level 86,99 dBpV

— Y

Center 2.480000000 GHz
Res BW 8 MHz

#Video BW B.0 MKZ Span 0 Hz

Sweep 30.0 ms (1001 pts)

Function _Function Width v ( Varker Setings
Diagram

All Markers Off

Frequency v

#alion 20 95 vy Typ

AvglHoidt nter Frequency

Center 2.480000000 GHz
Res BW 8 MHz

5 Marker Table v

#Video BW B.0 MKZ Span 0 Hz

Sweep 20.0 ms (1001 pts)| G}

Mode Trace Scale Function  Function Width __ Function Value
3] i T

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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